September 16, 2011

Chuck Hubert

Environmental Assessment Officer
Mackenzie Valley Review Board
Suite 200, 5102 50™ Avenue,
Yellowknife, NT

X1A 2N7

Dear Mr. Hubert

RE: Environmental Assessment EA0809-002, Prairie Creek Mine
Comments on Final Arguments

Canadian Zinc Corporation (CZN) is pleased to provide the attached comments on the Final
Arguments submitted by parties at the conclusion of environmental assessment EA0809-002.
Technical replies are provided, where necessary, by stating CZN’s position with respect to
recommendations made. Where recommendations are unchanged from Technical Reports, the
Review Board is directed to CZN’s comments on Technical Reports in Attachment 1. The
contents of Attachment 1 should be read first since context is provided for some of our responses
[...]
mineral processing industries in precious metal extraction, metallurgical process design and
development; economic evaluation and cost optimization studies; project management for
feasibility studies in gold and base metal recovery processes; scoping level assessments of
extractive technologies and property development.

EDUCATION

1983 B.Sc., Metallurgy and Materials Science (Extractive Metallurgy), School of
Metallurgy and Mining, University of Nottingham, UK

EXPERIENCE

Since 2011 SNC-LAVALIN INC, Vancouver, British Columbia
Senior Process Engineer

2006-2011 FLUOR CANADA., Vancouver, British Columbia

Principal Process Engineer

¢ Barrick Gold Corp., Dominican Republic: Lead Process Engineering for
detailed engineering design, build and commission of a 24,000 tpd gold-silver
and copper recovery facility utilizing sulphide precipitation (copper recovery),
high density sludge (HDS) neutralization processes and SABC, Lime Boil, CIP
Elution recovery processes.

)

SNC-+LAVALIN



2002 - 2006

1994 — Pres.

1995 - 2000

David LINDEMAN 2.

BIOTEQ ENVIRONMENTAL TECHNOLOGIES INC., Vancouver, British
Columbia

Project Engineer

*

Phelps Dodge Blackwell Zinc Smelter: Project Manager for design build
zinc/cadmium recovery water treatment plant. Phelps Dodge Copper Queen
Mine, Bisbee, Arizona: Project Engineer for design build copper recovery
water treatment plant. Raglan Mine, Quebec: Project Engineer for design
build acid mine drainage treatment plant for nickel recovery.

STEYN GOLD CONSULTING LTD., Vancouver, British Columbia
President

*

Cumberland Resources (Meadowbank Gold): Lead process design engineer
for feasibility study and processing analysis of bulk rougher, cleaner, CIL gold
recovery plant.

Manhattan Minerals (Tambo Grande), Peru: Senior Project Metallurgist for
feasibility study of an underground/open pit copper-zinc-lead-silver property.

ITOS Tailings, Oruro, Bolivia: Process design and construction of a hot.
Agitated acidic chloride leach, filtration lead-antimony-silver recovery plant.

Greenstone Resources (Santa Rosa), Panama: Process engineer for
feasibility study of CIL gold recovery process and land application disposal.

Camboir (Omai) Guyana: Project metallurgist for detailed design and
procurement for detailed engineering of 12,000 tpd CIP gold mill.

AMEC SIMONS, Vancouver, British Columbia

Senior Process Engineer

*

*

Placer Dome Corp., (Las Cristinas) Venezuela: Basic Engineering study and
evaluation of saprolitic and bedrock type ores for a gold/copper recovery
facility bedrock type ores for a gold/copper recovery facility.

Placer Dome Corp., (Musselwhite): Process engineer for detailed design,
build and commission of a gold leach, CIP recovery facility.

)

SNC-+LAVALIN



David LINDEMAN 3.

1993-1995 GOLD PRODUCTION MANAGEMENT LTD., Reno, Nevada
Process Metallurgist

¢ Project Metallurgist for the detailed feasibility study of a copper-gold mill,
heap leaching facility and process plant

1993 -1995 KAPPES CASSIDAY & ASSOCIATES, Reno, Nevada

Process Metallurgist

1990 - 1992 KILBORN ENGINEERING PACIFIC LTD., Vancouver, British Columbia

Process Metallurgist

¢ Newmont Mining Corp., Nevada: Project Metallurgist for the detailed feasibility
study of a copper-gold mill, heap leaching facility and process plant.

1990 FLUOR DANIEL WRIGHT ENGINEERS, Vancouver, British Columbia

Contract Metallurgist

1985 —-1990 ANGLO AMERIACAL CORP. OF SOUTH AFRICA LTD., Free State, South
Africa

Metallurgical Engineer
Plant Production Superintendent: Responsible for achieving targeted

parameters, troubleshooting daily production targets, and setting and meeting
long-term strategic objectives.

PROFESSIONAL AFFILIATES
Professional Engineer (P.Eng), British Columbia, BC

2011-03 ‘))

SNC-+LAVALIN



Anh-Long NGUYEN

Mr. Anh-Long Nguyen, Eng., M.Sc., is a process engineer with more than 10 years of
experience specializing in the water treatment industry for the mining, industrial and municipal
sectors. He has acquired a solid background in the design and development of water
treatment processes, including clarification, filtration and membrane systems. He has
participated in all of engineering phases of a project, including pre-feasibility studies, basic and
detail engineering, and start-up and commissioning. He has also acted as proposal manager
where he was responsible for a team of specialist (engineers, designers and estimators) for
the process design, technical and commercial risk evaluation, and cost estimate and proposal
preparation. With SNC-Lavalin, he has participated in the development of a mine site water
management plan where he identified water sources, looked at water quality, identified
streams requiring treatment, and design water treatment processes to deal with these streams.
Mr. Nguyen speaks English and French.

EDUCATION

1998 M. Sc. in Agricultural and Biosystems Engineering, McGill University, Ste-Anne-
de-Bellevue, Quebec, Canada

1996 B. Eng. in Chemical Engineering with minor in Biotechnology, McGill University,
Montréal, Québec, Canada

EXPERIENCE

Since 2006  SNC-LAVALIN INC., Montréal (Québec) Canada

Process Engineer, Water Treatment Specialist, Mine Reclamation and
Geotechnical Services division

¢ Guelb I, SNIM, iron enrichment plant in Mauritania (2010):

Package engineer for the wet concentration plant, the brackish water
treatment plant, the deep well pumps and the water storage tanks

Participated in the technical evaluation of the proposals received

Participated in the review of the water consumption at the plant to
define the needs for brackish and desalinated water

)

SNC-+LAVALIN



Anh-Long NGUYEN 2.

Cobre Las Cruces, Inmet, copper mine in Spain (2010)

. Reviewed and updated the water balance of the entire process plant
based on its present state

Potash One Legacy project, feasibility stage, Saskatchewan, Canada (2009-
present):

. Developed the conceptual design for the water treatment processes to
produce potable water, process water and boiler feed water from lake
water

. Developed the conceptual design for the sewage treatment plant

. Participated in the preparation of technical specifications for preliminary
budgetary tenders and the technical evaluation of the budgetary
proposal

Rhourde Nouss, natural gas processing plant expansion, basic engineering,
Sonatrach, Algeria (2009-present):

. Technical reviewer in the process design for the potable / process water
treatment plant and the oily wastewater effluent treatment plant

Diavik Diamond Mine Inc., Lac de Gras (N.W.T) Canada (2006-2009) :

. Coordinated and executed the start-up, commissioning and
performance tests of the new water treatment plant expansion (NIWTP).
Produced all of the relevant documentation (procedures, operation
manual, training material) for the start-up.

. Process engineer during the detailed engineering for the North Inlet
Water Treatment Plant (NIWTP) expansion project

. Evaluated the required modifications to the existing water treatment
plant to operate the existing filters in parallel with the existing clarifiers

. Evaluated water treatment technologies that would allow for the re-use
of effluent process water within the process plant, thus reducing the
consumption of fresh water at the plant

. Participated in the commissioning of the existing water treatment plant
which was modified in order to double its hydraulic capacity

. Conducted an in-depth technology review of treatment processes for
the removal of ammonia in water

. Evaluated the benefits and drawbacks of each technology relative to the
specific application at Lac de Gras (arctic conditions)

)

SNC-+LAVALIN



Anh-Long NGUYEN 3.

. Evaluated the order of magnitude capital and operating cost for each
technology, as well as its impact on greenhouse gas emissions

. Presented findings in a technical report and before government officials

Qatalum SA&PB Project, EPCM project for the construction of utilities for a
new aluminum smelter in Qatar (2007-2009):

. Participated in the conceptual design of the seawater effluent treatment
process to treat seawater contaminated with non-oxided SO, coming
from the aluminum plant’s sulfur dioxide scrubbers

. Participated in the detailed engineering of the seawater effluent
treatment plant, including coordination with other disciplines;
coordination with vendors; updated PFD, P&ID, process description,
HAZOP report and design reviews

. Participated in the conceptual design of the wastewater treatment plant
used to treat effluent from the casthouse, vehicle wash, and other areas
in the plant in order to re-use the treated effluent back in the process or
for irrigation. The treatment plant includes an oil/water separator.

. Participated in the detailed engineering of the potable water disinfection
system, the disinfection and corrosion control of the closed cooling
medium, and the electrochlorination system to produce a dilute solution
of hypochlorite solution from seawater.

Opémiska Mine, Chapais (Québec) Canada (2008):
. Project manager for the development of an emergency response plan
following the rupture of a tailings dam at the closed Opémiska mine

. Coordinated with different disciplines for the conceptual engineering for
the emergency work required

Gaspé Mines Closure Project for Xstrata Canada, Murdochville, Québec,
Canada (2006-2008):

. Participated in the design of a new water treatment process to treat a
neutral mine drainage using sodium hydroxide neutralisation. The new
plant would replace an existing lime neutralization plant

. Evaluated deliverables, budgets and schedule for this project
. Coordinated with other disciplines and technical reviewers.

. Provided technical support in the development of a technical document
to support the Client's request for a new Certificate of Authorization for
the new water treatment plant.

)

SNC-+LAVALIN



Anh-Long NGUYEN 4.

Managed a water sampling campaign at the mine site in order to
qualify the water sources that have not been investigated in the past to
ascertain if additional treatment is required

Developed sampling and testing protocols for field technician
Supervised field work
Compiled and analysed the data collected; wrote technical report.

Developed and provided order of magnitude cost estimates of treatment
options for the management and treatment of effluent that would be
generated during the demolition work.

Cobre Las Cruces, Inmet, Copper Mine, Spain (2006-2007):

Developed the water treatment process for the production of process
water from secondary municipal wastewater

Responsible for the preparation of specifications and technical
documents for a turn-key tender for the supply and installation of a
process water treatment plant and reverse osmosis plant.

Participated in the technical evaluation of the proposals and provided
recommendations

Participated in the evaluation of the water balance and water quality at
the plant, as well as in the development of the water management
model of the plant

Gold Reserves project, new gold mine, Brisas, Venezuela (2006):

Responsible for the development of different options for the
management and treatment of acid mine drainage (AMD) at the site

Designed and sized all treatment equipment and infrastructure required
for each option

Provided order of magnitude capital and operating cost estimate and a
net present value analysis of the different options.

Geco-Willroy, Ontario, Canada (2006):

Estimated the future annual operating costs for the existing treatment
plant for a period of 10 to 20 years based on existing data.

)

SNC-+LAVALIN



2001-2006
& 1998-2000

Anh-Long NGUYEN 5.

DEGREMONT LTEE., Montréal, Québec, Canada
Application engineer, commercial department

L 4

Involved in the preliminary design for treatment of oily wastewater effluent
from a casthouse for a new aluminum smelter in Iceland

Designed the first high-rate packaged dissolved air flotation (DAF) unit in
Canada for a 2.16 MLD Drinking Water Treatment Plant Expansion, Lac
Etchemin, Québec, Canada (2005-2006)

Participated in the start-up and commissioning of a prototype high-rate DAF
unit for temporary production of clarified water during the renovation work at
water treatment plant in Contrecoeur, Québec (2005)

Headed the development and standardisation of packaged high-rate
dissolved air flotation units and dual media gravity filters

. Produced all of the standard commercial documents (proposal,
drawings, estimation) (2005).

Designed, selected equipment, cost estimate, coordinated with other
department to produce the proposal for the following projects:

. New 418 MLD potable water plant for the city of Winnipeg, Manitoba
(2003-2005)

44.5 MLD drinking water treatment plant expansion, Gatineau (Aylmer),
Québec (2004-2006)

65.4 MLD municipal wastewater treatment plant for the municipality of
Sydney, Nova Scotia, Canada (2003)

627 MLD municipal wastewater treatment plant for Barquisimeto,
Venezuela (2002)

. Expansion project of the process water plant for Scott Paper, Crabtree,
Québec, Canada (2002)

Supply of 8 degritter moving bridges for the existing grit removal basins
for the city of Washington DC, USA (2001-2002)

Conducted a preliminary study to evaluate options to increase the capacity of
the existing process water treatment plant at INCO in Sudbury, Ontario,
Canada (2004)

Conducted a preliminary study to replace the existing demineralisation plant
with a reverse osmosis system for Hydro-Québec, Québec, Canada (2002)

)

SNC-+LAVALIN



Anh-Long NGUYEN 6.

¢ Participated in the start-up, commissioning, process optimisation and
performance test of municipal wastewater treatment plant for the
municipalities of Laval, Beloeil, St-Jean-sur-Richelieu et Gaspé, Québec,
Canada (1998-1999)

2000 IONICS INC., Watertown, Massachusetts, USA

Process Engineer, R&D department

¢ Participated in the maintenance and operation of an electrodialysis reverse
(EDR) unit in Bermuda

¢ Involved in the site commissioning of a process water treatment plant taking
tertiary treated sewage water and making boiler grade feed water in Luggage
Point, Brisbane, Australia

¢ Conducted several pilot studies (Harding Dam, Pilbara, Australia, Stonington,
Maine, USA) applying ultrafiltration membrane in the treatment of lake or
reservoir water for the production of drinking water

PUBLICATIONS AND PRESENTATIONS

Nguyen A.L., “Dissolved Air Floatation at High Rise Rates: Results of Pilot
Studies in North America”, WCWWA 55th Annual Conference and Trade Show,
October 27th, 2003

Nguyen A.L., Duff S.J.B., Sheppard, J.D., “Application of Feedback Control
Based on Dissolved Oxygen to a Fixed-Film Sequencing Batch Reactor for the
Treatment of Brewery Wastewater”, Water Environment Research, Vol. 72, No.
1, 75-83 (2000)

ADDITIONAL TRAINING

2005 “Reverse Osmosis Water Treatment” — 3 day seminar, David H Paul Training Inc.
(San Diego, CA)

PROFESSIONAL ASSOCIATIONS
American Water and Wastewater Association, since 2003
Ordre des ingénieurs du Québec (OIQ), affiliation no. 122858, since 1999

LANGUAGES
English, French

)

SNC-+LAVALIN



Anh-Long NGUYEN 7.

WORK EXPERIENCE (COUNTRIES)
Australia, Bermuda, Chile, United-States

)

2011-05 SNC+LAVALIN



_SG

SOHAN BASRA
Director, Global Water Treatment

PROFILE

Mr. Basra has over 30 years of experience in the mining industry ranging from milling and
processing, analytical laboratory supervisor, to managing a technology based company focused
on water treatment processes for the mining industry.

As the Director of Global Water Treatment at SGS-CEMI, Sohan is involved in all aspects of
laboratory planning and operation with regard to Acid Base Accounting, heavy metal removal,
solution purification, hydrometallurgical research and the full range of general metallurgical testing
as well as High density sludge pilot plant testing at Red Mountain, California; Kerr McGee
Chemicals, Mississippi; Tiwest, Western Australia, and Zortman, Montana.

Mr. Basra is involved in all aspects of engineering design of High Density Sludge Water Treatment